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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0012
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0006
20 Battery End Point 0.0013

Note:

1. Normal Voltage =13.2 V. ; Battery End Point (BEP) =10.5 V. ; Maximum Voltage =33.1 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.13 4.75 4.09 6.00
Middle CH 3.39 4.64 4.29 6.20 PASS
Highest CH 3.54 4.49 5.07 6.23
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3 Report No. : FGON0421B

saronas. FCC RF Test Report

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 5.035 | 4915 | 9.75 | 5.874
Middle CH 4.845 | 4.865 | 9.57 5.634
Highest CH 4.945 | 4945 | 9.67 5.654
Sporton International (Kunshan) Inc. Page Number : A175 of A188
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T2 1 714.795 MHz -8.64 dBm Q factor 74.3 T2 1 710.819 MHz -7.72 dBm Q factor 125.8

L I

Date: 3 JAN.2020 011715

J

L U ]

DCate: 3.JAN.2020 01:26:02

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 15.50 dBm| 20d [ M1l
% 710.5210 Mz AR
0 P e el 26.00 dB| 10 T 3 ndB
. 7 9.670000000 MHZ| . ] \‘ Bu
od / Q factor \ 73.5 s T‘I‘ __afactor 125.5)
T
/ ; \ §
]
/ \ ~ S
A e 20 dém=— =
|~ \
— il
-40 df -40
50 d 50 d
60 d -60 di
70 70
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 710.321 MHz 15.58 dBm ndB down 9.67 MHz ML 709.422 MHz 17.84 dBm ndB down 5,654 MHz
TL 1 706.145 MHz -10.01 dém ndé 26.00 dB TL 1 706.165 MHz -8.00 dém ndé 26.00 d8
T2 1 715.815 MHz -10.01 dBm Q factor 73.5 T2 1 711619 MHz -6.07 dBm Q factor 125.5
L I ) ) o L I ) -

Date: 3.JAN.2020 0119.24

DCate: 3.JAN.2020 01:29:24
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 451 4.52 9.01 5.06
Middle CH 4.48 4.47 8.97 5.06
Highest CH 4.52 4.49 8.95 5.02
Sporton International (Kunshan) Inc. Page Number : A178 of A188
TEL : +86-512-57900158 Report Issued Date : Mar. 10, 2020
FAX : +86-512-57900958 Report Version . Rev. 02

FCC ID : AZA92FT7127




saronas. FCC RF Test Report
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LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 um &3
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] ) 14.05 dBm) 204 13.70 dBm)
L 708.93800 MH?Z| i 707.79900 MHz
frrg o S| o, SO B 505404505 = [ 515484515
10 dBar P Pl el P, [ O B v 4.505494505 MHz 10 dBm }m S, 4.515484515 MHZ
od 0 e
/ \
10 d 10 df ré
! \
A N V4 A
IR T N E—— Rpasas w R IV VA
-20d -30d
40 dom ~40 dem
50 df -50 o
60 d -60 d
70 -70
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.338 MHz 14.05 dam ML 707.799 MHz 13.70 dBm
TL 1 704.25225 MHz 9.29 dBm Oce Bw 4.505454505 MHz T1 L 704.25225 MHz 9.31 dBm Oce Bw 4.515484515 MHz
T2 1 708.75774 MHz 9.08 dom T2 1 T0B. 76773 MHZ 7.26 dam
L I 4 - [S JL 4

Date: 3 JAN.2020 005512

DCate: 3.JAN.2020 00:56:22

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 MI[1] 14.02 dbm)| 20 TN 13.27 dBm
7 710.07000 MHz 711.18900 MHZ]
10 dear | ot B B 4.475524476 MHz 10 dBm T;)l A OB 4.465534466 MHz
od 7 0da L b
/ /
10 df =10 di \\
-20
= ] . \
o Sl N o
e Rl AT
~40 dem
-50 df -50 o
60 df -0 d
70 -70
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.07 MHz 14.02 dBm ML 711189 WAz 13.27 dam
T1 1 707.76224 MHz 8.23 dBm Oce Bw 4,475524476 MHz T1 L 707.79221 MHz 7.31 dm Oce Bw 4455534466 MHz
T2 1 71223776 MHz 9.01 dam T2 1 71225774 MHz 6.94 dam
L ] J V- \ JU J ) v

Date: 3 JAN.2020 010210

Date: 3.JAN.2020 01:0220

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum o pectrum o
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d ! mil1] 13.97 dém| 204d mil1] 14.52 dBm|
711.49200 MHzZ| 711.81200 MHz
her e VA A o et : 515484515 " 55 6
10 d8m |_)f} Vi o e O B 4.515484515 MHz 10 dom st OB T 4.485514486 MHZ]
\
od 0 de: -
/ /
/ \ /
10d 4 -10di
/ \ ]
20 f I -20 /
~ gl nR g WRIR VL PRI AN g A
Yas I - PSS S ]
- 35ty o "
-40 dém
50 d 50 d
60 d -60 di
70 70
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.452 MHz 13.97 dém ML 7ILELZ MHz 14.52 dBm
T1 1 711.24226 MHz 7.82 dam oce Bw 4.515484515 MHz T1 1 711.24226 MHzZ 9.02 dBm oce Bw 4. 485514486 MHZ
T2 1 715.75774 MHz .45 dbm T2 1 715.72777 MHz 7.68 dém
L I J ). \ )i J V-

Date: 3.JAN.2020 01.04.38

DCate: 3.JAN.2020 01:04:48
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LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum &3 um &3
Ref Level 24.60 cbm  Offsat 460 0B = RBW 300 khz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 12,6570 Mg 20 208,500 it
- 8570 M Ao - M
P L T e . 54045055
10 dBan = - e | 0.010080011 MHz 10 dBm }}“ T 054045055 MHz
od 0da " <
] | ]
10 - \l 10
P - P ey o
e WL A 20 dpm=a= T —
- S Ao
-a0d -30 d = .
40 dom ~40 dem
-50 df -50 de
0 d &0 d
70 -70
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.857 MHz 17.92 dam ML 708.5 WAz 17.23 dam
T1 1 704.5245 MHz 9.65 dBm Oce Bw 9.010985011 MHz T1 L 04,4545 MHz 9.18 dBm Oce Bw 5.054945055 MHz
T2 1 713.5358 MHz 9.96 dam T2 1 709.5195 MHz 8.91 dam
L I 4 - [S JL 4
Date: 3 JAN.2020 011135 Date: 3 JAN.2020 01:26'55

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 24.60 cbm  Offsat 460 0B = RBW 300 khz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 ETTTEY 15.84 dBm) 204 17.39 dBm)
. S 711.7980 MHz 20,2420 MHz,
T e T e T 5 55
10 dBar ALY occ B - 8971028971 MHz 10 dBm 054945055 MHz
od : T 0da
/ 1 / Y
[ / |
10 d T 10 df
] \ / Lol
- / " o ot Y -
|20 g e 20 dy =
- o~ e
30 d - -30 df . w
40 dom ~40 dem
-50 df -50 de
0 d &0 d
70 -70
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.798 MHz 15.84 dam ML 7DB.242 MHZ 17.39 dam
TL 1 705.5245 MHz .41 dBm Oce Bw £.971028971 MHz T1 L 705.45645 MHz .90 dBm Oce Bw 5.054945055 MHz
T2 1 714.4958 MHz 9.03 dam T2 1 710.5195 MHz 9.72 dbm
L ] J V- \ JU J ) v
Date: 3 JAN.2020 017,05 Date: 3 JAN.2020 01:28.56

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d e mil1] 16.31 dbrm 204d i mil1]
Ry 710.1410 MHz PN . 0
10 dBer 8051048951 MHz 10 dom "R Oce B 5.0149B5015 MHz
od - ¢ 0ds - v
\ ] \
-10d | -10 df -
Y o~ |
20 - 20 § ~ i .
o S S St . [~ -
-30 df =] ,aa'“/v - Ay
A
-40 dm -40 dBm -]
50 d 50 d
60 d -60 di
70 70
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 710.141 MHz 16.31 dBm ML 709.561 MHz 17.72 dBm
T1 1 706.5445 MHz 8.68 dBém Oce Bw 8.951048951 MHz T1 1 706.5045 MHz 8.43 dBm oce Bw 5.014985015 MHZ
T2 1 715.4955 MHz 9.29 dbm T2 1 711.5195 MHz .58 dbm
L ] J ) - L JU ) ) e
Date: 3.JAN.2020 011514 Date: 3.JAN.2020 01:26:18
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SPORTON LAB.
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Report No. : FGON0421B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge /1RB

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Ref Level 2260 deém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 denwi dhack ; | SPURIRIE CHBEKADS n ake
Line _$PURIOUS INE_ABS PABS F\ Line _$PURIOUS_LINE_ABS, ‘f PASS
10 dBm [ l 10dBm [ I‘
od | 0 dém / !‘
-10 dém / H -10 dBm 7 I}
SPURIOUS_LINE_ABS_ 1 | “
-20 dem L -20 dem
TR e ' {
-30 dBm /, L | T j \ -{ dBm [”\ 7 ‘*\
-40 dBm [’\ » | 40 Hem W
T A Y L ap RV
I - ! i POV
50 d8m N I J -50 di it )
-60 dem A A -60 dBm \
| o 7 L N P ——— —
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.,89306 MHz -26.58 dém 711.000 MHz 716.000 MHz 100.000 kHz 715.65285 MHz 19.73 dBm -10.27 de
703.900 MHz 704.000 MHz 30.000 kHz 703.99725 MHz -23.31 dBm -10.31 dB 716,000 MH= 716,100 MHz 30.000 kHz 716.00075 MHz 25.86 dbm 212,86 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.33217 MHz 19.03 dém -10.07 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.10 dBm -15.10 dB

i :

Date: 3.JAN. 2020 00-56:50

i

Date: 3 JAN 2020 01:06:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.JAN.2020 00:59:04

ﬂ%’ Spectrum c%:
Ref Level 22.60 dBm  Offset 4.60 db Mode Auto Sweep RefLevel 22.60 d&m  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
WM (oMt o
od [ i of dem "“"’lH
-10 dBm [ | Jlo dem -
SPURIOUS_LINE ABS_ / l ‘
-20 dBm ,i’ 20 dem '\J
-30 dem L. -30 dem !
A U [
T
-40 dBm — -40 dBm
_F_’—/ \_‘_
R -]
-50 dem — -50 dBm T
~ -
-0 dBm -60 dBm
_——-—"/,
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 703.900 MHz 100,000 kiz 703,82363 Mnz ~25.80 dém -12.60 0B L 000 Wi | 716 PtD Wi 100,000 Kiz T AT 586 B _Zaml
703.500 MHz 704.000 MHz 30.000 kHz 703,98736 MHz -28.40 dém -15.40 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00514 MHz 3199 dBm laoade
704.000 MHz 709,000 MHz 100.000 kHz 708,57293 MHz 5.72 dBm -23.28 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -29.64 dBm -16.64 dB
.
I L i 1 o

Date: 3.JAN.2020 01:08:30
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LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dBimai-Ghesk L | SPURIAHECHBEKABS_. = F
Line _§PURIOUS_| INE_ABS PABS r'L Line _gpuRious_LINE_ass.| [\ | Paps
10 dem: ! 10 dBm ( !
y | \
i [
-10 dem rJ -10 dBm —
SPURIOUS_LINE_ABS_ w { \I
-20 dém } \ -20 dem
A {
-30 dem £ ‘\L ﬂ A dom f \\ } q\
-40 dBm ~ / olaem j |l |
s A | a WYL | v A
S0 dBm / I e L T so v
= 1
50 dem . §
.. e | S T 50 dBm ]
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions
__Range Low Range Up RBW Fraquency Pawer Abs ALimit _ Rangelow |  Rangeup | RBW | Frequenc | powerabs | Alimit
£590.000 MHz 703,900 MHz 100.000 kHz 703,89306 MH2 -29.16 dém -16.16 d& 711.000 MHz Esﬁ%lﬂz 100.000 kHz H_?MS Mhz 16.66 dBm -uml
703.900 MHz 704,000 MHz 30.000 kHz 703.99875 MHz -25.08 dBm -12.08 dB 716.000 MHz 716,100 M 30,000 kis 15 onnae M 2553 dim zande
704.000 MHz 709.000 MHz 100.000 kHz 704.33217 MHz 18.73 dém -11.27 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.73 dbm -16.73 dB
Y
) i )

Date: 3.JAN.2020 00-57:57

Date: 3 JAN 2020 01:07:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.JAN.2020 01.00:12

] um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPUBIRHWECHBIERABS_. g
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
RSN Y S
o MW'«WM qﬂdarr e \I\’\.”"Ww‘--.mm\
I | ‘
10 dam ! \ 10 dem ‘
SPURIOUS_LINE ABS_ ‘ \ \
-20 dBm 20 dBm: ‘I“
-30 deém = Lf -30 dem
’ L [ s p—
_/-)/ i_\
40 dem — -40 dBm
T -~
-50 dem -50 dBm
\\\
-60 dem -60 dBm
70 dem 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 703.900 MHz 100,000 kiz 703,75420 Mnz ~26.26 dBm -13.96 0B L 000 Wi | 716 PtD Wi 100,000 ki S ERTTETIT S5 B -24W|
703.900 MHz 704,000 MHz 30.000 kHz 703.99625 MHz -29.76 dBm -16.76 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00055 MHe 32 74 dBm “15.74 d
704.000 MHz 709,000 MHz 100.000 kHz 708,07842 MHz 5.70 dBm -24.30 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -30.98 dBm -17.98 dB
Y
) i )

Date: 3.JAN.2020 01:09:37
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LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge /1 RB
] o
spectrum :%:' Spectrum v
Ref Level 22.60 dBm  Offset 4.60 db Mode Auto Sweep Ref Level 22.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgPwr
20 QB r | SPURIRIE CHBEKADS :
Line _bpuRtous_LinE_aBS PARS ﬂ Line _PURIOUS_LINE_ABS PASS
10 dBm: { 10 dBm {
od I\ 0 dem / I
-10 dém - -10 dBm i 3
SPURIOUS_LINE_ABS_ J \‘ \
-20 dém ff L -20 dBm #» "
-40 dBm 7 f < b gem i ‘ JJIJ "\«
d A J\ /j ) J M, } L\ / £ J \ JU’ | \
A St P i
-60 dBm / = - -60 dBm - N
RPN et ]
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.,89306 MHz -36.30 d&m -23.30 d8 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 19.57 dBm -10.43 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,39665 MHz -35.13 dbm -22.13 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,01364 MHz -35.34 dBm -22.34 dB
704.000 MHz 714,000 MHz 100,000 kHz 704,61439 MHz 20.00 dem -10.00 d& 716.100 MHz 725,000 MH2 100.000 kHz 716. 16668 MHZ -37.77 dBm —24.77 dB
i ] L il ]
Date: 3.JAN 2020 01:12:53 Date: 3 JAN2020 01:2031
Lowest Band Edge / Full RB Highest Band Edge / Full RB
5 um mv:
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 2260 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 Bk ; | SPURIRIECHBEKABS ;
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
o4 i N e o B e A
-10 dBm \ -1p dem
SPURIOUS_LINE ABS_ \ \
20 dBm H ||| -0 dem |
-30 dBm — d I‘" £30 dem !
— j 1
-40 dBm 40 dBm \\
-50 dem -50 dBm
dem -60 dBm -
. ]
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |[[Start 706.0 Mz 3003 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 70386528 MHz -29.94 d&m -16.94 d& 706.000 MHz 716.000 MHz 100.000 kHz 711,07992 MHz 4.20 dém -25.90 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,97547 MHz -33.43 dbm -20.43 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01533 Wz -37.25 dBm -24.25 dB
704.000 MHz 714.000 MHz 100.000 kHz 710.50848 MHz .48 dém -25.52 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33.89 dbm -20.89 dB
.
i i )
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SPORTON LAB.
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Report No. : FGON0421B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 22,60 d2m  Offset 4.60 dB Mode auto Sweep
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Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 3.JAN 2020 01:01:05
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30.000 MHz 690.000 MHz 100.000 kHz 659.49025 MHz -64.22 dBm -51.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -64.45 dBm -51.45 dB
725,000 MHz 1.000 GHz 100.000 kHz 8B80.35714 MHz -63.38 dBm -50,38 dB 725,000 MHz 1,000 GHz 100.000 kHz a04. 25824 MHz -63.70 dBm -50,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -38.68 dBm -25.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -40.49 dBm -27.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84127 GHz -48.36 dBm -35.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88926 GHz -48,37 dBm -35.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99900 GHz -51.65 dBm -38.65 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02399 GHz -51.76 dBm -38.76 d&
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Middle Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 662.78861 MHz -64.31 dBm -51.31 dB 30.000 MHz 690.000 MHz 100.000 kHz 674.66267 MHz -64.18 dBm -51,18 dB
725,000 MHz 1.000 GHz 100.000 kHz 873.21429 MHz -63.64 dBm -50.64 dB 725,000 MHz 1,000 GHz 100.000 kHz 864. 14835 MHz -63.55 dBm -50,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -40.03 dBm -27.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -40.09 dBm -27.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87527 GHz -48,07 dBm -35.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.38115 GHz -51.50 dBm -38.52 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00900 GHz -51.52 dBm -38.52 dB
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LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 503.47826 MHz -64.38 dBm -51.38 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.22 dBm -51.22 dB
725,000 MHz 1.000 GHz 100.000 kHz 919.91758 MHz -63.73 dBm -50,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 915.52198 MHz -63.29 dBm -50,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.00 dBm -29.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.79 dBm -29.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84777 GHz -48.44 dBm -35.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -48,34 dBm -35.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.39215 GHz -51.79 dBm -38.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.38215 GHz -51,72 dém -38.72 d&
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LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.87706 MHz -64.14 dBm -51.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -64.34 dBém -51.34 dB
725,000 MHz 1.000 GHz 100.000 kHz 951.78571 MHz -63.77 dBm -50,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 891.07143 MHz -63.65 dBm -50.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -39.12 dBm -26.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -40.01 dBm -27.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -48,36 dBm -35.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -48,33 dém -35,33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36216 GHz -51.65 dBm -38.65 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.38015 GHz -51.69 dBm -38.69 dB
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LTE Band

17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Spec

Dater 3.JAN 2020 01:18:09

Date: 3 JAN 2020 01:18:03

Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm
_ — | 50 dbm . ——_—
J -60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -64.25 dBm -51.25 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.80960 MHz -64.44 dBm -51.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 953.43407 MHz -63.64 dBm -50.64 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.95055 MHz -63.52 dBm -50,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -38.98 dBm -25.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -39.81 dBm -26.681 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -48.49 dBm -35.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -48.62 dBm -35.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.39215 GHz -51.66 dBm -38.66 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34216 GHz -51.66 dBm -38.66 dB&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -64.43 dBm -51.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 360.32984 MHz -64.32 dBém -51,32 dB
725,000 MHz 1.000 GHz 100.000 kHz 925.68681 MHz -63.49 dBm -50,49 dB 725,000 MHz 1,000 GHz 100.000 kHz 924.58791 MHz -63.64 dBm -50.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -38.95 dBm -25.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -40.61 dBm -27.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87277 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -48.51 dBm -35.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37516 GHz -51.64 dBm -38.64 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33417 GHz -51,72 dém -38.72 d&
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0013
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0008
20 Battery End Point 0.0010

Note:

1. Normal Voltage =13.2 V. ; Battery End Point (BEP) =10.5 V. ; Maximum Voltage =33.1V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3741 -56.55 -13 -43.55 -68.81 2.641 14.90 H
5613 -55.18 -13 -42.18 -67.04 2.94 14.80 H
Middle 7488 -50.29 -13 -37.29 -60.06 3.39 13.16 H
3741 -56.72 -13 -43.72 -68.98 2.64 14.90 V
5613 -54.15 -13 -41.15 -66.01 2.94 14.80 V
7488 -49.70 -13 -36.70 -59.47 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3447 -52.10 -13 -39.10 -62.84 2.604 13.34 H
5170.77 -56.05 -13 -43.05 -66.56 3.011 13.52 H
Middle 6900 -52.92 -13 -39.92 -63.12 3.271 13.47 H
3447 -55.47 -13 -42.47 -66.21 2.604 13.34 V
5172 -56.50 -13 -43.50 -67.01 3.011 13.52 V
6900 -52.67 -13 -39.67 -62.87 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
Frequency ERP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (H)
(dB) (dBm) (dB) (dBi)
1664 -67.13 -13 -54.13 -74.10 1.58 10.70 H
2496 -63.32 -13 -50.32 -71.57 2.102 12.50 H
Middle 3330 -63.80 -13 -50.80 -72.69 2.856 13.90 H
1664 -66.09 -13 -53.09 -73.06 1.58 10.70 V
2496.27 -63.26 -13 -50.26 -71.51 2.10 12.50 V
3330 -63.08 -13 -50.08 -71.97 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK

Channel Frza&l:_'ezn)cy (5:5”'?) (Iaiénniqt) g\r/nelt[ P?).v(vsér TXIC():sasble ™ gr:irinna Pol?lt:/zva)tion
(dB) (dBm) (dB) (dBi)
5052 -65.70 -25 -40.70 -75.91 3.03 13.24 H
7580 -47.72 -25 -22.72 -57.17 3.56 13.01 H
Middle 10100 -58.16 -25 -33.16 -67.68 3.92 13.44 H
5052 -64.05 -25 -39.05 -74.26 3.03 13.24 V
7580 -46.37 -25 -21.37 -55.82 3.56 13.01 V
10100 -58.76 -25 -33.76 -68.28 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 5MHz / QPSK
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HV)
(dB) (dBm) (dB) (dBi)
1560 -67.15 -42.15 -25.00 -69.78 1.09 5.87 H
2340 -65.01 -13 -52.01 -67.41 1.37 5.92 H
Middle 3120 -62.51 -13 -49.51 -66.40 1.64 7.68 H
1560 -67.53 -42.15 -25.38 -70.16 1.09 5.87 V
2340 -64.74 -13 -51.74 -67.14 1.37 5.92 V
3120 -63.22 -13 -50.22 -67.11 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Frequency ERP Limit O."e.r S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galln (HIV)
(dB) (dBm) (dB) (dBi)
1556 -67.65 -13 -54.65 -70.28 1.09 5.87 H
2332 -64.77 -13 -51.77 -67.17 1.37 5.92 H
Middle 3108 -62.79 -13 -49.79 -66.68 1.64 7.68 H
1556 -67.41 -13 -54.41 -70.04 1.09 5.87 V
2332 -64.16 -13 -51.16 -66.56 1.37 5.92 V
3108 -62.54 -13 -49.54 -66.43 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 17 / 10MHz / QPSK

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1412 -57.34 -13 -44.34 -64.31 1.58 10.70 H
2116 -64.99 -13 -51.99 -73.24 2.102 12.50 H
2822 -62.80 -13 -49.80 -71.69 2.856 13.90 H
Middle 3528 -52.33 -13 -39.33 -60.79 2.689 13.30 H
1412 -51.32 -13 -38.32 -58.29 1.58 10.70 V
2116 -62.33 -13 -49.33 -70.58 2.10 12.50 V
2822 -63.03 -13 -50.03 -71.92 2.86 13.90 V
3528 -58.15 -13 -45.15 -66.61 2.69 13.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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